
RR0180-00004

PART'S MANUAL

ROCK PICKER RM80

Page 1



Page 2



Table of contents 
 

 

 

Table of contents 

•    Introduction 

 

 

4 

 •    Dimension 5 

•    Parts  

▪ Rock Monster RM8090  

 RR0180-00004 7 

▪ Rock Picker RM80 Frame Assembly  

 RR0180-05E05 11 
 
 

▪ Rock Picker XL80 Bucket Kit  

 RR0180-05E06 13 

▪ RM-8090 Drive System Kit  

 RR0180-06E03 14 

▪ Fork Assembly XL80  

 RR-21E01 16 

▪ Bucket Deflector Kit  

 RR0180-04E01 17 

▪ Side Deflector   

 RR0180-04E06 18 

▪ Gear Box Guard Kit  

 Rr0180-04E05 19 

▪ Cylinder Guard  

 Rr0180-04E02 20 
 
 
 

                                    ▪ Cylinder Guard  

 Rr0180-04E04 21 

                                    ▪ Wheel Assembly 550/45X22.5 16PRTL 

 

 

 RR0180-01E02 22 

                                   ▪                                   

 
Wheel Assembly 700/50X22.5 16PRTL 

 

 

 RR0180-01E01 23 

                                  ▪

  
Female attaching Assembly  

 RR-20E01 24 

                                  ▪

  
Attached kit Ball Hitch CAT 3 

RR 

 

 RR-20E02 25 

                                    ▪ Hydraulic kit rock picker – RR0180-31E01  

                                    ▪ Hydraulic Hoses Kit Rock Picker– RR0180-31E02 26 

                                    ▪ Hydraulic hoses Rock Picker  

 RR0180-29E01 27 

                                  ▪

  
Fitting kit Rock Picker  

 RR0180-29E02 28 
 
 
29 

                                  ▪

  
Hydraulic hoses kit rock picker 

R 

 

 RR0180-29E03 29 

•    Warranty                                                                                           30 

•    Product Registration           31 

Page 3



This equipment will advantageously complement your 
agricultural machinery  It has been designed and built 
specifically for an agricultural market that is always in need 
of more efficient, better performing equipment

Should you have any questions, or to obtain more informa-
tion or additional copies of this manual, please contact us at:

Introduction

Congratulations on your purchase of your new S Houle inc,
equipment!

S Houle Inc.
300 Industrial Boulevard
St-Germain-de-Grantham, Qc� Canada  J0C 1K0
Tel�: (819) 395-4380  Fax: (819) 395-5516
Toll Free: 1-888-404-4380
Email: info@shoule�com
Web: www�shoule�com

This part manual is your principal reference in regards to 
your new equipment�  To ensure your equipment delivers 
many years of quality use, it is important that you follow the 
use and maintenance guidelines set out in this manual�  We 
urge you and those who will be using and/or performing 
maintenance on this equipment to ensure that you have 
read and understood the contents of this manual prior 
to first use�

Please keep this Part manual within reach so that you may
 quickly consult it, as oftalen as necessary�  In case of 
ownership transfer, please ensure that you also remit this 
manual to the new owner or user�

Page 4



 17'-1 3
4 " 

 26'-6 3
8 " 

 1
'-0

3 8
" 

A

A

BB

PLAN VIEW - TRAVELLING POSITION
* for more information see operateur manual

 25'-6 5
8 " 

 8
'-5

3 4
" 

PLAN VIEW - WORKING POSITION

ROCK PICKER RM80
RR0180-00004 Dimension

Page 5

NLynch
Typewritten text
* For more information, see operator's manual at page 23

NLynch
Rectangle

NLynch
Rectangle

NLynch
Rectangle



 7'-8 3
8 " 

 12'-4 1
4 " 

SECTION A-A

 8'-8 1
2 " 

SECTION B-B

ROCK PICKER RM80
RR0180-00004 Dimension

Page 6

NLynch
Rectangle

NLynch
Rectangle

NLynch
Rectangle



8

2 25

19

7

1

12

17 74 66 60

71
7

6
13

5

16
39
39

35
48

59
23

38
4

70

10

65
59

21

34 76

51
66

27

11 65
59

217

33
31

53
67

5

9

42 44 58 58 64

49
60
66

43
14

37

Pa
rts

R
R

01
80

-0
00

04
R

O
C

K
 P

IC
K

ER
 R

M
80

Page 7



6
13

8 5

9

7

2

19

52
66 28

32

Pa
rts

R
R

01
80

-0
00

04
R

O
C

K
 P

IC
K

ER
 R

M
80

Page 8



ITEM NO DESCRIPTION QTY
1 RR0180-01E01 WHELL ASSEMBLY 700/50-22.5 16PRTL FOR RM80 1
2 RR-20E01 FEMALE ATTACHING ASSEMBLY 1
3 RR0180-29E01 HYDRAULIC HOSES KIT ROCK PICKER 1
4 RR-43004 EXPEDITION BAR 2
5 RR0180-04E02 CYLINDER GUARD 1
6 RR0180-05E06 ROCK PICKER XL80 BUCKET KIT 1
7 RR0180-05E05 ROCK PICKER RM80 FRAME ASSEMBLY 1
8 RR0180-06E03 RM8090 DRIVE SYTEM KIT 1
9 RR-04025 GUARD RM80 1
10 RR-04014 GUARD RM8090 1
11 RR-04015 GUARD RM8090 1
12 RR-04026 GUARD RM80 1
13 RR-05024-16 ROCK PICKER RM8090 PIVOT 2
14 RR-36001 RIGHT HAZARD LIGHT BRACKET 1
15 RR-36002 LEFT HAZARD LIGHT BRACKET 1
16 RR-43001 TRANSPORT SAFETY DEVICE 2
17 RR-59005 RM80 LOGO (GREY) 1
18 RR-59006 RM80 LOGO (GREY) 1
19 N-43014 SWIVEL HOSE SUPPORT 1
20 N-43051 TRANSPORT SAFETY DEVICE 18 3/8'' (SLN) 2
21 UN-31021-11 HOSE CLAMP 15
22 UN-36001-3 SLOW VEHICLE SIGN BRACKET 1
23 UN-43076 JACK 8800 LBS ASS'Y 1
24 UN-59004 SERIAL NUMBER PROTECTOR 1
25 07037-4 CHAIN SAFETY 3/8'' x 46'' Lg - 21,000 lb 1
26 25AC1040808 PIN 1 1/4'' ( 1 HOLE) 2
27 25AC1040612 PIN 1 1/4'' ( 1 HOLE) 2
28 25AC1080700 PIN 1 1/2'' ( 1 HOLE) 1
29 25AC1080804 PIN 1 1/2'' ( 1 HOLE) 2
30 25AC1080812 PIN 1 1/2'' ( 1 HOLE) 1
31 25AC1080904 PIN 1 1/2'' ( 1 HOLE) 2
32 30004-2 HYD. CYLINDER 4" X 16" (BUSHING) 1
33 30004-8 HYD. CYLINDER 4" X 48" (BUSHING) 2
34 RR-30001 CYLINDER WITH STOP RM8090 2
35 31017-5 DOUBLE CROSS OVER RELIEF PORT SAE 10 (30 GPM) 1
36 32028 MALE CONNECTOR 7 PLUG WITH SPRING 1
37 32029 YELLOW STOP LIGHT 4" 2
38 32033 PROTECTIVE PLUG HOLDER 1
39 35011 BENT PULL PIN 5/8" X 3" 4
40 35011-4 BENT PULL PIN 5/8" X 4" 1
41 35012 STRAIGHT GREASE FITTING 1/8 NPT 2
42 36002 SLOW MOVING VEHICLE SIGN (SMV) 1

ITEM NO DESCRIPTION QTY
43 36003-010 RED REFLECTING BAND X 10" LG 2
44 45AA004200012 HEX BOLT 1/4-20NC x 3/4" GR5 3
45 45AA004200100 HEX BOLT 1/4-20NC x 1" GR5 2
46 45AA005180104 HEX BOLT 5/16-18NC x 1 1/4" GR5 16
47 45AA005180208 HEX BOLT 5/16-18NC x 2 1/2" GR5 1
48 45AA005180300 HEX BOLT 5/16-18NC x 3" GR5 2
49 45AA006160104 HEX BOLT 3/8-16NC x 1 1/4" GR5 6
50 45AA006160200 HEX BOLT 3/8-16NC x 2" GR5 1
51 45AA006160300 HEX BOLT 3/8-16NC X 3" GR5 6
52 45AA006160308 HEX BOLT 3/8"-16NC X 3 1/2" GR5 1
53 45AA007140300 HEX BOLT 7/16-14NC X 6" GR5 4
54 45AA012100208 HEX BOLT 3/4-10NC X 2 1/2" GR5 12
55 45AA100080300 HEX BOLT 1-8NC X 3" GR5 1
56 45HA005180308 FULLY THREADED STUDS 5/16-18 X 3 1/2'' 4
57 45HA005180208 FULLY THREADED STUDS 5/16-18 X 2 1/2'' 8
58 46AB004 HARDENED FLAT WASHER 1/4" 8
59 46AB005 HARDENED FLAT WASHER 5/16" 28
60 46AB006 HARDENED FLAT WASHER 3/8" 28
61 46AB012 HARDENED FLAT WASHER 3/4" 24
62 46AB100 HARDENED FLAT WASHER 1" 2
63 47AA00518 HEX NUT 5/16-18NC 8
64 47AB00420 NYLON LOCK NUT 1/4-20 NC 5
65 47AB00518 NYLON LOCK NUT 5/16"-18NC 20
66 47AB00616 NYLON LOCK NUT 3/8"-16NC 29
67 47AB00714 NYLON LOCK NUT 7/16"-14NC 4
68 47AB01210 NYLON LOCK NUT 3/4-10NC 12
69 47AB10008 NYLON LOCK NUT 1"-8NC 1
70 59016 LOGO "THE ROCK MONSTER" 26" X 19" 2
71 59017 LOGO "THE ROCK MONSTER" 9.5 po X 6.5 po 1
72 RR0180-04E04 CYLINDER GUARD 2
73 35073 KIT STROKE COLLAR BUT£ V£RIN ID 1 3/4'' 2
74 45CC006160104 CARRIAGE BOLT 3/8"-16NC X 1 1/4" GR5 16
75 RR-28004 WEAR PLATE 1
76 RR0180-04E05 GEAR BOX GUARD KIT 1
77 36001 MANUAL HOLDER 3 1/4" 1
78 RR-59004 RM8090 HYD. HOSES ID STICKER 1

RR0180-00004
ROCK PICKER RM80

Parts

Page 9



ITEM NO DESCRIPTION QTY
1 RR0180-01E01 WHELL ASSEMBLY 700/50-22.5 16PRTL FOR RM80 1
2 RR-20E01 FEMALE ATTACHING ASSEMBLY 1
3 RR0180-29E01 HYDRAULIC HOSES KIT ROCK PICKER 1
4 RR-43004 EXPEDITION BAR 2
5 RR0180-04E02 CYLINDER GUARD 1
6 RR0180-05E06 ROCK PICKER XL80 BUCKET KIT 1
7 RR0180-05E05 ROCK PICKER RM80 FRAME ASSEMBLY 1
8 RR0180-06E03 RM8090 DRIVE SYTEM KIT 1
9 RR-04025 GUARD RM80 1

10 RR-04014 GUARD RM8090 1
11 RR-04015 GUARD RM8090 1
12 RR-04026 GUARD RM80 1
13 RR-05024-16 ROCK PICKER RM8090 PIVOT 2
14 RR-36001 RIGHT HAZARD LIGHT BRACKET 1
15 RR-36002 LEFT HAZARD LIGHT BRACKET 1
16 RR-43001 TRANSPORT SAFETY DEVICE 2
17 RR-59005 RM80 LOGO (GREY) 1
18 RR-59006 RM80 LOGO (GREY) 1
19 N-43014 SWIVEL HOSE SUPPORT 1
20 N-43051 TRANSPORT SAFETY DEVICE 18 3/8'' (SLN) 2
21 UN-31021-11 HOSE CLAMP 15
22 UN-36001-3 SLOW VEHICLE SIGN BRACKET 1
23 UN-43076 JACK 8800 LBS ASS'Y 1
24 UN-59004 SERIAL NUMBER PROTECTOR 1
25 07037-4 CHAIN SAFETY 3/8'' x 46'' Lg - 21,000 lb 1
26 25AC1040808 PIN 1 1/4'' ( 1 HOLE) 2
27 25AC1040612 PIN 1 1/4'' ( 1 HOLE) 2
28 25AC1080700 PIN 1 1/2'' ( 1 HOLE) 1
29 25AC1080804 PIN 1 1/2'' ( 1 HOLE) 2
30 25AC1080812 PIN 1 1/2'' ( 1 HOLE) 1
31 25AC1080904 PIN 1 1/2'' ( 1 HOLE) 2
32 30004-2 HYD. CYLINDER 4" X 16" (BUSHING) 1
33 30004-8 HYD. CYLINDER 4" X 48" (BUSHING) 2
34 RR-30001 CYLINDER WITH STOP RM8090 2
35 31017-5 DOUBLE CROSS OVER RELIEF PORT SAE 10 (30 GPM) 1
36 32028 MALE CONNECTOR 7 PLUG WITH SPRING 1
37 32029 YELLOW STOP LIGHT 4" 2
38 32033 PROTECTIVE PLUG HOLDER 1
39 35011 BENT PULL PIN 5/8" X 3" 4
40 35011-4 BENT PULL PIN 5/8" X 4" 1
41 35012 STRAIGHT GREASE FITTING 1/8 NPT 2
42 36002 SLOW MOVING VEHICLE SIGN (SMV) 1

ITEM NO DESCRIPTION QTY
43 36003-010 RED REFLECTING BAND X 10" LG 2
44 45AA004200012 HEX BOLT 1/4-20NC x 3/4" GR5 3
45 45AA004200100 HEX BOLT 1/4-20NC x 1" GR5 2
46 45AA005180104 HEX BOLT 5/16-18NC x 1 1/4" GR5 16
47 45AA005180208 HEX BOLT 5/16-18NC x 2 1/2" GR5 1
48 45AA005180300 HEX BOLT 5/16-18NC x 3" GR5 2
49 45AA006160104 HEX BOLT 3/8-16NC x 1 1/4" GR5 6
50 45AA006160200 HEX BOLT 3/8-16NC x 2" GR5 1
51 45AA006160300 HEX BOLT 3/8-16NC X 3" GR5 6
52 45AA006160308 HEX BOLT 3/8"-16NC X 3 1/2" GR5 1
53 45AA007140300 HEX BOLT 7/16-14NC X 6" GR5 4
54 45AA012100208 HEX BOLT 3/4-10NC X 2 1/2" GR5 12
55 45AA100080300 HEX BOLT 1-8NC X 3" GR5 1
56 45HA005180308 FULLY THREADED STUDS 5/16-18 X 3 1/2'' 4
57 45HA005180208 FULLY THREADED STUDS 5/16-18 X 2 1/2'' 8
58 46AB004 HARDENED FLAT WASHER 1/4" 8
59 46AB005 HARDENED FLAT WASHER 5/16" 28
60 46AB006 HARDENED FLAT WASHER 3/8" 28
61 46AB012 HARDENED FLAT WASHER 3/4" 24
62 46AB100 HARDENED FLAT WASHER 1" 2
63 47AA00518 HEX NUT 5/16-18NC 8
64 47AB00420 NYLON LOCK NUT 1/4-20 NC 5
65 47AB00518 NYLON LOCK NUT 5/16"-18NC 20
66 47AB00616 NYLON LOCK NUT 3/8"-16NC 29
67 47AB00714 NYLON LOCK NUT 7/16"-14NC 4
68 47AB01210 NYLON LOCK NUT 3/4-10NC 12
69 47AB10008 NYLON LOCK NUT 1"-8NC 1
70 59016 LOGO "THE ROCK MONSTER" 26" X 19" 2
71 59017 LOGO "THE ROCK MONSTER" 9.5 po X 6.5 po 1
72 RR0180-04E04 CYLINDER GUARD 2
73 35073 KIT STROKE COLLAR BUT£ V£RIN ID 1 3/4'' 2
74 45CC006160104 CARRIAGE BOLT 3/8"-16NC X 1 1/4" GR5 16
75 RR-28004 WEAR PLATE 1
76 RR0180-04E05 GEAR BOX GUARD KIT 1
77 36001 MANUAL HOLDER 3 1/4" 1
78 RR-59004 RM8090 HYD. HOSES ID STICKER 1

RR0180-00004
ROCK PICKER RM80

Parts

Page 10



2

1

6
15

3

5
11

9

7
14

10 12 13
4

8

3

Pa
rts

R
R

01
80

-0
5E

05
R

O
C

K
 P

IC
K

ER
 R

M
80

 F
R

A
M

E 
A

SS
EM

B
LY

Page 11



ITEM NO DESCRIPTION QTY
1 RR-05038-40 ROCK PICKER RM8090 DRAW BAR 1
2 RR-05042 ROCK PICKER RM8090 FRAME 1
3 RR-05035 FRAME 1
4 RR-21004 ROCK PICKER FORK RM8090 21
5 RR-25009 2'' PIN 2
6 25AB2001208 PIN HEX HEAD 2 " WITH HOLE 1
7 UN-21002-3 SCARIFIER TIP 2
8 34AA3224 PLAIN BEARING G300 2''ID X 1 1/2'' LG 4
9 45AA010110100 HEX BOLT 5/8-11NC x 1" GR5 2
10 45CC012100208 CARRIAGE BOLT 3/4"-10NC X 2 1/2" GR5 21
11 46AA010 FLAT WASHER 5/8" 2
12 46AB012 HARDENED FLAT WASHER 3/4" 21
13 47AB01210 NYLON LOCK NUT 3/4-10NC 21
14 49AB060200 DOUBLE SPRING PIN 3/8" x 1 1/2" 2
15 49AA060300 SPRING PIN 3/8" X 3" 1
16 35012 STRAIGHT GREASE FITTING 1/8 NPT 1

ROCK PICKER RM80 FRAME ASSEMBLY
RR0180-05E05 Parts

Page 12



2

1

3 4 5

ITEM NO Description Quantity

1 RR-05040 ROCK PICKER RM8090 BUCKET KIT 1
2 RR-05041 ROCK PICKER BUCKET GRILLE 4
3 45CC008130108 CARRIAGE BOLT 1/2"-13NC X 1 1/2" GR5 32
4 46AB008 HARDENED FLAT WASHER 1/2" 32
5 47AC00813 STOVER LOCK NUT 1/2-13NC 32

ROCK PICKER XL80 BUCKET KIT
RR0180-05E06 Parts

Page 13



1

2

4
18

25

32

10
21

8
17

14
30

12
14

14
21

23

16

22

22

16

23

24

36

26
35

11
15
19

26

31

27

34

713

9

3

5

336
20

Pa
rts

R
R

01
80

-0
6E

03
R

M
80

90
 D

R
IV

E 
SY

TE
M

 K
IT

Page 14



ITEM NO DESCRIPTION Quantity

1 RR-06031 RACK TEETH 3
2 RR-06037 RACK ARM 3
3 RR-06036 RACK ARM 3
4 RR-24001 SPRING HOLDER 6
5 RR-24002 SPRING HOLDER 6
6 45AA005180208 HEX BOLT 5/16-18NC x 2 1/2" GR5 6
7 45AA008130112 HEX BOLT 1/2-13NC X 1 3/4" GR5 4
8 45AA012100200 HEX BOLT 3/4-10NC X 2" GR5 1
9 45AA012100204 HEX BOLT 3/4-10NC x 2 1/4" GR5 1

10 45AA012100300 HEX BOLT 3/4-10NC X 3" GR5 12
11 45AA010110300 HEX BOLT 5/8-11NC X 3" GR5 8
12 45AA012100400 HEX BOLT 3/4-10NC X 4" GR5 12
13 46AB008 HARDENED FLAT WASHER 1/2" 4
14 46AB012 HARDENED FLAT WASHER 3/4" 26
15 46AB010 HARDENED FLAT WASHER 5/8 8
16 46AB104 HARDENED FLAT WASHER 1 1/4" 12
17 46AC012 LOCK WASHER 3/4" 2
18 47AA10407 HEX NUT 1 1/4-7NC 6
19 47AB01018 NYLON LOCK NUT 5/8"-18NF 8
20 47AB00518 NYLON LOCK NUT 5/16"-18NC 6
21 47AB01210 NYLON LOCK NUT 3/4-10NC 24
22 47AJ010407 HEX SLOTTED NUT 1 1/4"-7 NC 12
23 49AC040208 CUTTER PIN 1/4" X 2 1/2" LG. 12
24 RR-06019 TRANSVERSAL RACK SUPPORT 1
25 RR-06035 RACK ATTACH 6
26 RR-06026 RACK SUPPORT 2
27 RR-28002 ROCK PICKER GEARBOX SPACER 1
28 UN-06001-41 KEY 1/2" X 1/2" X 4 1/4" 1RE 1
29 UN-10050 TIGHTENING RING (1 1/4" -7 NC) 6
30 UN-28007-16 WASHER 7/8" ID X 3" OD X 3/8" 2
31 06122 GEAR BOX 590 SERIE (4.46:1) 1
32 10011 SPRING 3 1/4" X 12" (ROD 0.531") 6
33 25AC1000612 PIN 1" X (1 HOLE) 6
34 31092 HYDR. MOTOR (ROLLER STATOR) 300cc 1
35 34006-8 FLANGE BEARING 2 1/2" (SKF) 2
36 RR-06027 STOPPER RATELIER 6

RM8090 DRIVE SYTEM KIT
RR0180-06E03 Parts

Page 15



1

3

2

ITEM NO DESCRIPTION Quantity

1 RR-21001 FORK ROCK PICKER XL80 1
2 UN-21002-2 SCARIFIER TIP (HARD FACING) 1
3 49AB060208 DOUBLE SPRING PIN 3/8" x 2 1/2" 1

FORK ASSEMBLY XL80
RR-21E01 Parts

Page 16



1

3224

ITEM NO DESCRIPTION QTY
1 RR-04009-08 ROCK PICKER DEFLECTOR 1
2 46AB008 HARDENED FLAT WASHER 1/2" 16
3 45AA008130108 HEX BOLT 1/2-13NC X 1 1/2" GR5 8
4 47AB00813 NYLON LOCK NUT 1/2-13 NC 8

RR0180-04E01
BUCKET DEFLECTOR KIT

Parts

Page 17



10

1

2

9

468 3 5 7

ITEM NO DESCRIPTION QTY
1 RR-04027 SIDE BOX DEFLECTOR RIGHT 1
2 RR-04018 SIDE DEFLECTOR RIGHT 1
3 45CC006160104 CARRIAGE BOLT 3/8"-16NC X 1 1/4" GR5 4
4 45CC008130108 CARRIAGE BOLT 1/2"-13NC X 1 1/2" GR5 4
5 46AB006 HARDENED FLAT WASHER 3/8" 4
6 46AB008 HARDENED FLAT WASHER 1/2" 4
7 47AB00616 NYLON LOCK NUT 3/8"-16NC 4
8 47AB00813 NYLON LOCK NUT 1/2-13 NC 4
9 RR-04021 SIDE DEFLECTOR LEFT 1

10 RR-04029 SIDE BOX DEFLECTOR RIGHT 1

RR0180-04E06
SIDE DEFLECTOR

Parts

Page 18



4 3 5

2 3

1

ITEM NO DESCRIPTION Quantity

1 RR-04024 GEAR BOX GUARD 1
2 45AA006160100 HEX BOLT 3/8-16NC x 1" GR5 2
3 46AB006 HARDENED FLAT WASHER 3/8" 4
4 45CC006160104 CARRIAGE BOLT 3/8"-16NC X 1 1/4" GR5 2
5 47AB00616 NYLON LOCK NUT 3/8"-16NC 2

GEAR BOX GUARD KIT
RR0180-04E05 Parts

Page 19



7

4 6 6 5

4 6 6 5

ITEM NO DESCRIPTION Quantity

1 RR-04011 GUARD 2
2 RR-04010 GUARD BRACKET 4
3 35045-6 CLAMPING U-BOLT 3/8"-16 NC 4 1/8" ID 4
4 45AA005180100 HEX BOLT 5/16-18NC X 1" GR5 12
5 47AB00518 NYLON LOCK NUT 5/16"-18NC 12
6 46AB005 HARDENED FLAT WASHER 5/16" 24
7 RR-36003 COLLAR SUPPORT 2

CYLINDER GUARD
RR0180-04E02 Parts

Page 20

NLynch
Rectangle

NLynch
Rectangle

NLynch
Rectangle



4 6 6 5

1

2

3

ITEM NO DESCRIPTION Quantity

1 RR-04022 GUARD 1
2 RR-04023 GUARD BRACKET 2
3 35045-5 MUFFLER CLAMP 4 1/2" 2
4 45AA005180100 HEX BOLT 5/16-18NC X 1" GR5 4
5 47AB00518 NYLON LOCK NUT 5/16"-18NC 4
6 46AB005 HARDENED FLAT WASHER 5/16" 8

CYLINDER GUARD
RR0180-04E04 Parts

Page 21



2

5 3 4

1

ITEM NO Description Quantity

1 RR-01E03 AXLE 16,000 LBS KIT (RR) 2
2 03031-2 TIRE AND WHEEL 700/50-22.5 + 22.5X24X10 (GREY) 2
3 46AB012 HARDENED FLAT WASHER 3/4" 16
4 46AC012 LOCK WASHER 3/4" 16
5 45AA012100200 HEX BOLT 3/4-10NC X 2" GR5 16

WHELL ASSEMBLY 700/50-22.5 16PRTL FOR RM80
RR0180-01E01 Parts

Page 22



2

1

5 3 4

ITEM NO Description Quantity

1 RR-01E02 AXLE 16,000 LBS KIT (RR) 2
2 03031 TIRE AND WHEEL 550/45X22.5 + 22.5X16X8 (GREY) 2
3 46AB012 HARDENED FLAT WASHER 3/4" 16
4 46AC012 LOCK WASHER 3/4" 16
5 45AA012100200 HEX BOLT 3/4-10NC X 2" GR5 16

WHEEL ASSEMBLY 550 / 45X22.5 16PRTL
RR0180-01E02 Parts

Page 23



8

10

10

9

24

37

1

6 5

ITEM NO DESCRIPTION Quantity

1 RR-05043 ROCK PICKER RM80 DRAW BAR 1
2 RR-20001 ATTACHMENT SUPPORT 1
3 UN-20018 FEMALE ATTACHEMENT DRAW BAR 1
4 25AB1080604 HEX HEAD PIN 1 1/2" WITH HOLE 1
5 01008-5 CASTEL NUT 1 3/4-12 UN 1
6 49AA060300 SPRING PIN 3/8" X 3" 1
7 35012 STRAIGHT GREASE FITTING 1/8 NPT 3
8 45AA012100204 HEX BOLT 3/4-10NC x 2 1/4" GR5 8
9 47AC01210 STOVER LOCK NUT 3/4-10NC 8
10 46AB012 HARDENED FLAT WASHER 3/4" 16

FEMALE ATTACHING ASSEMBLY
RR-20E01 Parts

Page 24

NLynch
Rectangle

NLynch
Rectangle

NLynch
Rectangle



7558

3446

1

2

ITEM NO DESCRIPTION Quantity

1 RR-05044 ROCK PICKER RM80 DRAW BAR 1
2 20013-3 BALL HITCH CAT. 3 (BH3SABA) 1
3 45AB100080800 HEX BOLT 1"-8NC X 8" GR8 2
4 46AB100 HARDENED FLAT WASHER 1" 4
5 46AB012 HARDENED FLAT WASHER 3/4" 16
6 47AB10008 NYLON LOCK NUT 1"-8NC 2
7 45AA012100204 HEX BOLT 3/4-10NC x 2 1/4" GR5 8
8 47AC01210 STOVER LOCK NUT 3/4-10NC 8

ATTACHED KIT BALL HITCH CAT 3
RR-20E02 Parts

Page 25



54

7

7

2

4

3

RR0180-31E02
HYDRAULIC HOSES KIT ROCK PICKER ( 4 PORTS OPTION )

ITEM NO DESCRIPTION Quantity

1 32010 ELEC HARNESS 2 CON 16 GA (SWITCH) 1

2 32011 ELEC HARNESS 2 CON 16 GA (22' EXTENSION) 1

3 32012 ELEC HARNESS 2 CON 16 GA (10' VALVE PLUG IN) 1

4 32003 DIN CONNECTOR 1

5 31011 DFE DIVERTER VALVE (6-WAY) 12 V REG. 1

6 RR0180-29E02 FITTING KIT ROCK PICKER (3 PORTS OPTION) 1

7 45BA005180300 SOCKET CAP SCREW 5/16-18NC X 3" 2

ITEM NO DESCRIPTION Quantity

1 RR0180-29E03 HYDRAULIC HOSES KIT ROCK PICKER ( 4 PORTS OPTION ) 1
2 RR-31001 support 1
3 46AB006 HARDENED FLAT WASHER 3/8" 2
4 45AA005180100 HEX BOLT 5/16-18NC X 1" GR5 2

HYDRAULIC KIT ROCK PICKER (3 PORTS OPTION)
RR0180-31E01 Parts

Page 26



15

15

2

2

17

16
13

13
4 3

16 12 17 12 2 2

19

19

1

19

19

15

6

7

8

10

9

21 21 19

19

22

22
11

11
22

22

18

23
18

13

13

13

13

13

18
14

1820

ITEM NO DESCRIPTION QTY

1 UN-29031-230 HYD. HOSE 1/2" LP 1/2" JIC(F) x 1/2" ORB(M) X 230" LG 2

2 UN-29031-310 HYD. HOSE 1/2" LP 1/2" JIC(F) x 1/2" ORB(M) X 310" LG 2

3 UN-29009-070 HYD. HOSE 1/2 LP 1/2 JIC(F) x 1/2 JIC(F) X70 1

4 UN-29009-020 HYD. HOSE 1/2 LP 1/2 JIC(F) x 1/2 JIC(F) X20 1

5 UN-29009-046 HYD. HOSE 1/2 LP 1/2 JIC(F) x 1/2 JIC(F) X46 1

6 UN-29009-032 HYD. HOSE 1/2 LP 1/2 JIC(F) x 1/2 JIC(F) X32 1

7 UN-29009-065 HYD. HOSE 1/2 LP 1/2 JIC(F) x 1/2 JIC(F) X65 1

8 UN-29009-057 HYD. HOSE 1/2 LP 1/2 JIC(F) x 1/2 JIC(F) X57 1

9 UN-29009-044 HYD. HOSE 1/2 LP 1/2 JIC(F) x 1/2 JIC(F) X44 1

10 UN-29009-048 HYD. HOSE 1/2 LP 1/2 JIC(F) x 1/2 JIC(F) X48 1

11 UN-29009-022 HYD. HOSE 1/2 LP 1/2 JIC(F) x 1/2 JIC(F) X22 2

12 31013-12 ADAP. 1/2" JIC(M) / 1/2" JIC(F)(90) 2

13 31013-16 ADAP. 1/2" ORB(M) / 1/2" JIC(M)(90) 7

14 31089-1 1/2 HIGH PRESSURE BALL VALVES SAE 8 CONNECT 1

15 31036 ADAP. BULK HEAD 1/2" JIC(M) / 1/2" JIC(M) / 1/2 JIC(M)(TE ST) (NUT) 2

16 UN-29010-169 HYD. HOSE 1/2" LP 1/2" JIC(F) x 1/2" JIC(F)(90)X 169 1

17 UN-29010-223 HYD. HOSE 1/2" LP 1/2" JIC(F) x 1/2" JIC(F)(90)X 223 1

18 31014-14 ADAP. 1/2" JIC(M) / 1/2" ORB(M)(STR) 4

19 31016-2 QUICK COUPLER MALE 1/2"ORB(F) (S71-15P) 6

20 31013-54 ADAP. 1/2" ORB(M) / 1/2" JIC(F)(90) 1

21 UN-29030-226 HYD. HOSE 1/2" LP 1/2" JIC(F)(90) x 1/2" ORB(M) X 226 2

22 31014-15 ADAP. 1/2" JIC(M) / 5/8" ORB(M)(ST) 4

23 31014-42 ADAP. 5/8" ORB (M) / 1/2" ORB(F) (STR) 1

RR0180-29E01
HYDRAULIC HOSES KIT ROCK PICKER

Parts

Page 27



4 3 1 3

3122516

ITEM NO DESCRIPTION QTY
1 31013-17 ADAP. 5/8" ORB(M) / 1/2" JIC(M)(90) 3
2 31014-15 ADAP. 1/2" JIC(M) / 5/8" ORB(M)(ST) 2
3 31013-12 ADAP. 1/2" JIC(M) / 1/2" JIC(F)(90) 3
4 31002-3 BULK HEAD ADAP. 1/2" JIC(M) / 1/2" JIC(M) / 1/2" JIC(M)(TE) 1
5 31014-42 ADAP. 5/8" ORB (M) / 1/2" ORB(F) (STR) 1
6 31002-5 ADAP. 1/2" JIC (M) / 1/2" ORB(M) / 1/2" JIC(M)(TEE) 1

RR0180-29E02
FITTING KIT ROCK PICKER (3 PORTS OPTION)

Parts

Page 28



6

1

4 2

3 1

4 6

5

5

ITEM NO DESCRIPTION QTY
1 31016-2 QUICK COUPLER MALE 1/2"ORB(F) (S71-15P) 2
2 UN-29031-233 HYD. HOSE 1/2" LP 1/2" JIC(F) x 1/2" ORB(M) X 233" LG 1
3 UN-29031-230 HYD. HOSE 1/2" LP 1/2" JIC(F) x 1/2" ORB(M) X 230" LG 1
4 31002-15 ADAP. 1/2"JIC(M) / 1/2"JIC(M) / 1/2"JIC(M)(TEE) 2
5 31043-5 ADAP. BULK HEAD1/2" JIC(M) / 1/2" JIC(M)(STR) 2
6 31013-12 ADAP. 1/2" JIC(M) / 1/2" JIC(F)(90) 2

RR0180-29E03
HYDRAULIC HOSES KIT ROCK PICKER ( 4 PORTS OPTION )

Parts

Page 29



 Revision: October 30, 2018 

 

 

Warranty Policy on new S Houle equipment 

 

S Houle Inc. offers a warranty on all new equipment for a period of 1 year after date of retail purchase, according to the 

terms listed below: 

1. AN APPROVAL FROM S HOULE INC. IS REQUIRED BEFORE ANY REPAIRS OR WARRANTY CLAIMS, WITH 

ACCOMPANYING PHOTOS AND THE EQUIPMENT’S SERIAL NUMBER; 

2. All claims must be received 30 days after date of approval; 

3. The equipment is F.O.B. St-Germain-de-Grantham at all times; 

4. All defective parts must be returned to S Houle Inc. or retrieved by a representative of the manufacture within a 

period of 30 days following the warranty claim; 

5. The S Houle warranty covers all defects in material or fabrication of the products only, and therefore does not covers 

the normal wear or non-recommended utilization of the product. All breaks resulting from an accident or abusive 

use will not be covered by the warranty policy; 

6. The warranty does not cover any traveling fees to gain access to the equipment for evaluation or repairs; 

7. Only original parts or S Houle approved parts will be considered appropriate for warranty claims; 

8. S Houle Inc. reserves the right to refuse any labor time deemed excessive for any repair work claimed on warranty. 

9. The labor fees compensated on warranty claims may never exceed 100$/hour; 

10. On request, S Houle Inc. can provide the service of a road mechanic to effect repairs, for a fee of 100$/hour + travel 

fees of 0.60$/km; 

11. The standard color of all equipment out of the factory will be S Houle yellow unless specifically requested by the 

client; 

12. The warranty policy does not apply to the NORMAL WEAR PARTS listed below: 

Examples: Flow divider, cutting edges, bolts, nuts, spring blades, skid shoes, skid shoe bolts, sliders, chaines 

and chain hitches, cast iron shoes, hydraulic hoses, clutch and clutch components, gearboxes, driveshafts and 

others. 

PURCHASER’S RESPONSIBILITIES 

The present warranty presumes a correct maintenance and periodic inspections of the equipment by the owner, as described 

in the Owner’s Manual provided with the equipment at time of purchase. The cost of regular maintenance or required 

servicing is the responsibility of the client. The buyer must conserve all receipts proving that the required maintenance has 

been respected. 

EXCLUSIONS ON SUBSEQUENT MANUFACTURER UPGRADES 

S Houle Inc. reserves the right to modify, change or improve any product with no obligation t replace or modify any previously 

purchased equipment.  

 

 

Page 30



Product Registration Dealer instructions:
Make sure registration is complete and signed.

Product Information :

MACHINE  MODEL : DELIVERY DATE :

SERIAL NUMBER :

/ /
mm dd yyyy

OPTIONAL EQUIPMENT :

Customer Information :

FIRST & LAST NAME : PHONE :

MAILING ADDRESS :
Civic number and street

City

State / Province Zip Code

EMAIL :

Dealer Information :

DEALER NAME : PHONE :

MAILING ADDRESS :
Civic number and street

City

State / Province Zip Code

EMAIL :

Signatures :

Owner or disignated representative signature Authorized dealer signature

Note : Both dealer and owner must sign in order to validate the warranty.

I hereby acknowledge that:
1. I have received and accepted delivery of equipment described.
2. The equipment was checked thoroughly for loose or missing parts ans has

been adjusted in accordance with de pre-delivery checklist.
3. I have been provided with and have carefully read the instruction manual.
4. I have read and  understand the nature  and  extent of the warranty  and

understand clearly that there were and are no other representations
or warranties, either express or implied, made by anyone.

5. A copy of the present document must be completed and transmitted to Fa-

brication S.Houle as soon as possible, in order to process your warranty.
6. I have been advised on proper operation, maintenance and lubrication

procedures of this equipment.
7. I have been instructed on and do understand the application, limitations

and  capacities this equipment was designed and  recommended for, all
as described in the Instruction Manual and other literature published by
Fabrication S.Houle inc.

300 Industrial blvd.
St-Germain-de-Grantham, Quebec, Canada, J0C 1K0
Phone : 819 395-4380 Fax. : 819 395-5516
Toll free : 1 888-404-4380
E-Mail : info@shoule.com Web: www.shoule.com

ONE YEAR WARRANTY COVER PARTS ONLY, EFFECTIVE WHEN THIS FORM HAS ALL APPLICABLE INFORMATION COMPLETED, IS SIGNED BY BOTH THE OWNER AND THE DEALER                 
AT THE TIME OF DELIVERY, THEN FORWARDED TO    S HOULE INC. WARRANTY SERVICE MAY BE DENIED IF THIS FORM CONTAINS FALSE INFORMATIO       N IS OR INCOMPLETE.

S Houle inc.

Page 31



300 boul. Industriel

S Houle inc.                                                   S Houle inc.

Tél : 819 395-4380             Téléc. : 819 395-5516
Sans frais : 1 888-404-4380
Courriel : info@shoule.com       Site : www.shoule.com 

St-Germain-de-Grantham, Québec, Canada, J0C 1K0
300 Industrial blvd
St-Germain-de-Grantham, Québec, Canada, J0C 1K0
Phone : 819 395-4380             Fax. : 819 395-5516
Toll free : 1 888-404-4380
E-mail : info@shoule.com          Web : www.shoule.com 

Page 32


	Untitled

